
Upper airway 

obstruction?

Signs/symptoms of upper airway obstruction:

• Drooling

• Patient in “sniffing position” (leaning forward)

• Anxious appearance with suprasternal 

retractions with or without stridor

• Prepare to manage the airway.

• Call CRNA if intubation is 

contemplated.

• Start antibiotics.

• Transfer to higher level of care.

Yes

Deep neck 

infection?

No

Signs/symptoms of deep neck infection:

• Neck tenderness, stiffness, or swelling

• Neck pain with extension

• Pharyngeal mucosal bulging posterior to the 

tonsillar pillars

• Chest pain (if mediastinal extension)

• Get CT of neck.

• Start antibiotics.

• Consult ENT. 

Yes

• Likely infectious pharyngitis.

• See guideline for pharyngitis. 

• Arrange close follow up.

Any of the following on exam:

• Trismus

• Deviation of uvula

• Bulging of the soft palate near 

the tonsil with palpable 

fluctuance

No

No

• For young or uncooperative patients, transfer to higher 

level of care for I&D in OR by ENT.

• For cooperative patients, needle drainage +/- 

ultrasound guidance.

• Start antibiotics.

• IV hydration as needed.

• Reevaluate in 24 hours.

Consider 

ultrasound 

to look for 

peritonsillar 

abscess

Treat for peritonsillar cellulitis

• Start antibiotics.

• IV hydration as needed.

• Reevaluate in 24 hours.

Negative or low suspicion of abscessPositive or high suspicion of abscess

Yes

Suspected peritonsillar abscess:

• Severe sore throat

• “Hot potato” or muffled voice

• Severe dysphagia

Antibiotics for peritonsillar abscess:

Ampicillin-sulbactam 3 grams IV q6h for adults and 50 mg/kg/dose 

(based on ampicillin, max 3 grams) IV q6h for pediatrics.

If penicillin allergic:

Clindamycin 600 mg IV q6h for adults and 13 mg/kg/dose (max 600 mg) 

IV q8h for pediatrics.

If severe disease: 

Consider coverage for MRSA with vancomycin.

Once able to transition to oral: 

Amoxicillin-clavulanate 875 mg PO BID for adults and 45 mg/mg/dose 

(max 875 mg) PO BID for pediatrics. 

If penicillin allergic: 

Clindamycin 300 mg PO 4 times daily for adults and 13 mg/kg/dose PO 

3 times daily for pediatrics.

Total duration of treatment: 14 days

This guideline is designed for the general use of most patients but may need to be adapted 

to meet the special needs of a specific patient as determined by the medical practitioner.

 Approved by MSEC 4/14/20.

If comments about this guideline, please contact Elizabeth_Bates@ykhc.org.
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